PR 7




NO Part No. | Description in English | Qty| Price

465Q-010001 BODY

465Q-010002 OIL PUMP

465Q-010003 GASKET

465Q-010004 OIL FILTER

465Q-010005 GASKET

465Q-010006 PUMP

465Q-010007 NUTM6

465Q-010008

SCREW (M6 X 30)

465Q-010009

SCREW (M6 X40)

465Q-010010

DOUBLE-END SCREW M6 X 32

465Q-010011

SCREW (M6 X40)

465Q-010012

SCREW (M6 X35)

465Q-010013

Inlet cover

465Q-010014

GASKET

465Q-010015

SCREW (M6 X18)

465Q-010016

OIL SEAL (32X47X8)

465Q-010017 "0”RING
465Q-010018 PISTON PIN
465Q-010019 PISTON PIN

465Q-010020

TIMING POSITIONING PIECES

465Q-010021

PRESSING PLATE

465Q-010022

GASKET

465Q-010023

SPRING GASKET

465Q-010024

SCREW (M6 X12)

465Q-010025

SCREW (M6 X10)

— I oo === === = =t o === === ]|t

NI NI NI NI ===
Sl |R| [0S =S o oo |~ o [or [ oo [ro [— [ [© R | [S2 [O1 [ [ B | S

465Q-010026 TRON TABLE

465Q-010027 STARTER 1
465Q-010028 SPRING GASKET 18
465Q-010029 Flat washer 18




30 | 465Q-010030 SCREW (M6X16) 18
31 | 465Q-010031 GASKET 1
32 | 465Q-010032 0il Pan 1
33 | 465Q-010033 OIL RULER 1
34 | 465Q-010034 CRANK FRONT COVER 1
35 | 465Q-010035 GASKET 1
36 | 465Q-010036 OIL SEAL (60X80X8) 1
37 | 465Q-010037 PISTON PIN 2
38 | 465Q-010038 SCREW (M6 X25) 4
39 | 465Q-010039 SCREW (M6 X25) 2
40 | 465Q-010040 OIL PRESSURE SWITCH 1
41 | 465Q-010041 OIL FILTER 1
42 | 465Q-010042 FLEXIBLE HOSE 1
43 | 465Q-010043 Generators 1
44 | 465Q-010044 Motor fixator 1
45 | 465Q-010045 ‘lectrical conditioning sten| 1
46 | 465Q-010046 FLAT WASHER 5
47 | 465Q-010047 SPRING GASKET 5
48 | 465Q-010048 SCREW (M6 X25) 5
49 | 465Q-010049 SCREW (M8X40) 2
50 | 465Q-010050 FLAT WASHER 2
51 | 465Q-010051 SPRING GASKET 2
52 | 465Q-010052 FLAT WASHER 1
53 | 465Q-010053 SPRING GASKET 1
54 | 465Q-010054 SCREW (M8X25) 1




ek AT 2

14

000YpL 0U




NO Part No. | Description in English Price
465Q-020001 BODY
20002 STARTUP DISK
20003 STOP PLATE
20004 FRICTION PLATE

465Q-020005

SPECTAL SCREW (M8X16)

465Q-020006

SPECTAL SCREW (M8X20)

465Q-020007

FLAT WASHER

465Q-020008

SPRING GASKET

465Q-020009

SCREW (M10X18)

465Q-020010 SHAFT
465Q-020011 PISTON
465Q-020012 PISTON RING
465Q-020013 PISTON PIN

465Q-020014

CLIP SPRING

465Q-020015

WATTS LINKAGE

465Q-020016

CRANKSHAFT WATTS

— = === ===
Qoo s oo o = [o [© [0 [ |0 [O1 [ [wo Do | ¢

465Q-020017

THRUST PIECE

Fo)
D[S oo oo [ [ s [ o 0o |00 0o | | = | [ h‘g>




LSk 23

—Jma uvm nau

=




NO Part No. | Description in English Price
465Q-030001 BODY
465Q-030002 CAM ASSY

465Q-030003

CYCLDER HEAD COVER

465Q-030004

RUBBER WASHER

465Q-030005

EXHAUST PIPE WASHER

465Q—-030006

ROCKER ARM

465Q-030007

SPRING SEAT

465Q-030008

SPRING LOWER SEAT

465Q-030009

Retainer, Valve Spring

465Q-030010

OIL SEAL VALVE

465Q-030011

LOCK

465Q-030012

INLET VALVE

465Q-030013

EXHAUST VALVE

465Q-030014

SHAFT, ROCKER ARM

465Q-030015

SPRING , ROCKER ARM

465Q-030016 BRAD M6X18
465Q-030017 DOUBLE-END SCREW M8X 35
465Q-030018 NUT M8
465Q-030019 SPARK PLUG

465Q-030020

CYCLDER HEAD GASKET

465Q-030021

STEEL-END SCREW (M10X60)

465Q-030022

CAMSHAFT PRESSING PLATE

465Q-030023

BRAD M6X18

465Q-030024

KEY

465Q-030025

CAP, COMP. FUEL TANK

[Nl NN 1NN [\ NG [N | NN el el Pl il Pl el Feri Tl e e
olo|E]w =S|l |~ o e |w o [= o [L [P S [ | [« ™2 | S

465Q-030026

RUBBER WASHER

— — — )
SN e Ll Nl — |+~ |CO |CO [o ol [\SN SN 1SN o |lco|oo|co|oo |—= = |—|—|— |+
() () » <




27 | 465Q-030027 SCREW (M6 X70) 4
28 | 465Q-030028 HIGH VOLTAGE WIRE CLIP 1
29 | 465Q-030029 SCREW (M6 X10) 1
30 | 465Q-030030 HIGH VOLTAGE WIRE CLIP 1
31 | 465Q-030031 CAMSHAFT FRONT COVER 1
32 | 465Q-030032 OIL SEAL (32X47X8) 1
33 | 4650-030033 GASKET 1
34 | 465Q-030034 PISTON PIN 2
35 | 4650-030035 SCREW (M6 X25) 2
36 | 465Q0-030036 SCREW (M8X20) 3
37 | 465Q-030037 1
38 | 4650-030038 GASKET 1
39 | 465Q0-030039 GAS PUMP 1
40 | 465Q-030040 GASKET 1
41 | 465Q-030041 GASKET 2
42 | 465Q-030042 SCREW (M8X35) 2
43 | 465Q-030043 PISTON PIN 2
44 | 465Q-030044 M8SPRING GASKET 1
45 | 465Q-030045 FLAT WASHER 1
46 | 465Q-030046 SCREW (M8X30) 1
47 | 465Q-030047 SCREW (M8X30) 1
48 | 465Q-030048 SCREW (M8X40) 1
49 | 465Q-030049 SCREW (M8 X60) 1
50 | 465Q-030050 1
51 | 465Q-030051 HIGH VOLTAGE WIRE ASSY 1
52 | 465Q—030052 High Tension Cord 5




BEHRSER Y




,M v

=z

Part No.

| Description in English

o
=

Price

465Q-040001

INTAKE PIPE ASSY

465Q-040002

INTAKE PIPE WASHER

465Q-040003

CARBURETOR SYPHON

465Q-040004 GASKET
465Q-040005 GASKET
465Q-040006 CARBURETOR
465Q-040007 GASKET

40008 Inlet cover

40009 WATER TEMPERETURE SWITCH
465Q-040010 SCREW (M8 X 35)

40011 GASKET

465Q-040012

RUBBER PIN SPRING

465Q-040013

CLIP OF AIR FILTER A

465Q-040014

SCREW PIN SPRING

465Q-040015

WATER TEMPERETURE

465Q-040016

ITRON CASTING A

465Q-040017

ITRON CASTING B

4650040018

HOOK

465Q-040019

DOUBLE—END SCREW (M8 X 35)

465Q-040020

SCREW_(M8X40)

4650-040021

NUT M8

465Q-040022

GASKET

465Q-040023

SPRING WASHER

465Q-040024

SCREW (M8 X 25)

465Q-040025

DOUBLE-END SCREW (M8 X 40)

[JC) (GON [ \GR [\ON [Nl [Nl [\l NN [Nl [Nl [Nl [Nl [l el il el Il Il [l el e e
—[BSlo|p Nl S =S|o o~ o o e o o[~ o [C|R (S O B [ o [ |12

4650-040026 NUT M8
4650-040027 WATER PUMP
4650-040028 CLIP OF AIR FILTER B
4650-040029 VENT PIPE
4650-040030 BOARD A
4650-040031 BOARD B

e el [l NS Gl NN NSl el e sl [N [O2] [ (e el el [ Ll Ll Ll [N [l el e el NN [ (el NN el (SEH




[ 32 | 465Q-040032 NUT M8 | 6 |

carburadores usado

IER B2 HER 5




=z
=)

Part No.

Description in English

(L Qt

W #&Price

465Q-050001

FRONT SIDE COVER

465Q-050002

REAR SIDE COVER

465Q-050003

GASKET

465Q-050004

SPECIAL GASKET

465Q-050005

SPECIAL GASKET

465Q-050006

SPECIAL GASKET

465Q-050007

SPECIAL GASKET

465Q-050008

RUBBER RING A

465Q-050009

RUBBER RING B

465Q-050010

SCREW (M6 X25)

465Q-050011

FLAT WASHER

465Q-050012

BUSHING

465Q-050013

CAM. TIMING GEAR

465Q-050014

FLAT WASHER

465Q-050015

SCREW (M12X28)

465Q-050016

TENSIONING ROLLER

465Q-050017

SPRING

465Q-050018

BUSHING

465Q-050019

SPECIAL SCREW (M8X25)

465Q-050020

SPECIAL SCREW (M8X40)

465Q-050021

IRON WASHER

465Q-050022

CRANK TIMING GEAR

465Q-050023

FLAT GASKET

465Q-050024

SCREW (M12X28)

465Q-050025

CRANK BELT WHEEL

465Q-050026

PUMP BELT WHEEL

465Q-050027

SCREW _(M6X12)

465Q-050028

SCREW (M6 X10)

v INdINNINNININD ===
Sl |N| || |R [N =[S |o o |~ o o | oo ro [— [ [C (R[S [0 [B oo (B | |

465Q-050029

RUBBER BUSHING

— ool === l=l=]==]==]==]= == Do === Do ===




30

465Q-050030

RUBBER PIN SPRING

31

465Q-050031

TIMING BELT




